EPA-R2-72-070 ENVIRONMENTAL PROTECTION TECHNOLOGY SERIES
October 1972

Storage and Treatment of
Combined Sewer Overflows

(€D S74
W /5

N AGeNCY

S
O

AN
AL prote”

Office of Research and Monitoring
U.S. Environmental Protection Agency
Washington, D.C. 20460



RESEARCH REPORTING SERIES

Research reports of the Office of Research and
sonitoring, Environmental Protection Agency, have
been grouped into five series. These five broad
categories were ' 'established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interxface in related
fields. The five series are:

1. Environmental Health Effects Research
[...]
returned to the intercepting sewer and treated at a secondary
treatment plant. It was further intended that the storage and
treatment be accomplished without creating any nuisance conditions
and without disrupting the operation of the wastewater treatment
plant.



SEPARATE .
STORM SEWER




TOTAL RAINFALL-INCHES

|0 YEAR STORM

——

/

/ 16" MAX.

TIME FROM BEGINNING OF STORM-MINUTES

FIGURE —2-
MASS RAINFALL CURVE

/ RUNOFF
pERCOLATON 1 — 7
nm— a———t -1 -
| — —
//
e T
20 40 60 80 100 120 140 160 180 200



SECTION IV

DESIGN AND CONSTRUCTION

The combined sewer tributary area selected for this project
consisted of ninety acres in the downtown area of Chippewa
Falls including all of the Central Business Distrct. This
area is tributary to the Bay Street pumping station which
discharges to the intercepting sewer leading to the waste-
water treatment plant. Prior to construction of the project
bypassing occurred to the Chippewa River through a 42 inch
corrugated metal pipe sewer whenever the capacity of the
Bay Street pumping station was exceeded.

The detention pond was located between the Bay Street pumping
station and the river in the area of the 42 inch outfall.
This site was the only feasible location for the pond. The
shape of the pond, which departed from the usual rectangle

or square, was dictated by site conditions. Figure 1 is

the project location map.

The total volume of rainfall which the pond was designed to
hold was determined from the mass rainfall curve for a ten
year storm less the theoretical percolation expected. Figure
2 is a plot of these curves.

From the curves, the maximum runoff for given conditions is
1.6 inches. The total volume of runoff from the ninety acre
tributary area was calculated as:

Where Vr is the volume of runoff in acre feet,
R is the runoff in inches and A is the area in
acres.

Ve = 1.6 x 9

1l.6 12 Acre Feet
12
Similar calculations for theoretical runoff for a five year
storm would be about tenm acre feet, and for a two year storm
would be about 7.5 acre feet. Figure 3 shows intensity as a
function of duration for storms of various expected frequencies
in the Chippewa Falls area.



The total length of the design storm was calculated by using

a three point hydrograph as shown in Figure 4. The calculation
of Q Max, the peak rate of flow to the pond, was based on the
capacity of the combined relief sewer. This sewer capacity

was determined from the capacity of the tributary sewers rather
than from a theoretical calculation using the Rational Method.
This method of sizing was used to insure that 'bottlenecks"
would not be created in the system to cause basement flooding
during rainstorms.

The peak rate of runoff from the design storm was taken as
164 cubic feet per second (cfs). The length of the design
storm was calculated as:

T = 24.2 Vr (2)
Q Max

Where T is the time in hours.Vr is the
volume of runoff in acre feet and Q Max
is the peak rate of runoff in cfs.

T = 24,2 (12) = 1 Hour 46 Minutes
164

The Bay Street pumping station formerly had a pumping capacity
of 4,000 gallons per minute (gpm), but the maximum rate that
could be conveyed by the force main and intercepting sewer was
6,000 gpm. The pumping capacity was therefore increased to
6,000 gpm. The estimated average dry weather flow was 2,000
gpm, so 4,000 gpm of combined wastewater could be pumped during
rainstorms without overflowing to the detention pond.

During the period of a design storm, the Bay Street pumping
station will deliver:

4,000 gpm x 106 Minutes = 424,000 Gal. = 1.3 Acre Feet

This represents the amount by which the total volume of runoff
could be reduced when calculating the size of the pond.

The design volume of the detention pond was 12.0 -~ 1.3 =
10.7 acre feet. The maximum design water depth was 7.7 feet.
Bec?use of site restrictions imposed after the preliminary

design, the volume of the pond actually constructed was 8.66

acre feet., This volume is approximately equivalent to the
expected overflow from a five year storm.

10



INTENSITY OF RAINFALL IN INCHES PER HOUR

NOTE:  DATA TAKEN FROM U.S.D.A.
RECORDS.

x \\ L—1-50 YEAR STORM

i

DURATION OF RAINFALL IN MINUTES

FIGURE 3
GRAPH

SHOWING THE EXPECTED FREQUENCY

AND INTENSITY OF STORMS

IN THE AREA OF

CHIPPEWA FALLS, WISCONSIN

\ \ // 25 YEAR STORM
\ \ // | _——5 YEAR sTORM
'\\\\ - /ﬁ 5 YEAR STORM

\ P [ — 2 YEAR STORM

N <

\ o

AN s
'\ \
\‘\\\‘\\\:\:;

10 20 30 40 50 60 70 80 90 100 0 120 (30 140 150 160 I7




2l

STORM FLOW-—C.FS.

200

\PEAK FLOW 164 C.FS.= Qmax.

g
\
AN

00 \

50
VOL OF RUNOFF = Qmax. T T= LENGTH OF
2 STORM =l HOUR 46 MIN.
O 1
0 20 40 60 80 100 20

TIME FROM BEGINNING OF STORM-MINUTES

FIGURE -4-
3-POINT HYDROGRAPH



Overflow to the pond occurs when the depth in a diversion
structure immediately upstream of the Bay Street station
exceeds a fixed elevation.

The elevation of the invert of the trunk sewers at the discharge
to the Bay Street pumping station is only 0.4 feet above normal
river level. Gravity flow to a retention pond could not be
obtained, hence a combined wastewater pumping station was designed
to pump all of the overflow to the pond. This station has a
capacity of 75,000 gpm which slightly exceeds Q Max.

The stored combined sewage and waste is returned to the Bay
Street pumping station by gravity through a regulating butter-
fly valve controlled by liquid level in the wet well of the
Bay Street Station.

Assuming a full pond and a maximum combined wastewater pumping
capacity of 4,000 gpm, and time to empty the pond is:

8.66 x 325,900 = 706 Minutes = 11 Hours 46 Minutes
4,000

The pond has a combination overflow and drain structure in the
dike on the river side. This structure provides for the over-
flow to the river when the total storm runoff to the pond exceeds
8.66 acre feet. In the event of power failure at the combined
wastewater pumping station or the Bay Street pumping station,
gates in the river overflow structure can be opened to allow
bypassing the pond contents to the river. Flap gates in the
combined wastewater pumping station allow emergency bypass flow
to go through the station without pumping.

Relief valves in the pond bottom were designed to prevent rupture
of the bottom during periods when the river level rises above the
pond bottom.

The pond walls were designed as earth dikes with 2:1 exterior
slopes and 3:1 interior slopes. The interior of the pond, top
of the dikes and the exterior of the dike on the river side
were paved with 2 inches of hot mix bituminous surfacing to
facilitate cleaning, and to allow vehicular traffic within the
pond for maintenance and grit removal. Riprap was specified
to cover the bituminous paving on the exterior of the dike on
the river side.

A watermain extension and fire hydrant were specified to be

located adjacent to the combined wastewater pumping station
for flushing of the pond bottom.

13



Figure 5. Overflow diversion structure (foreground)
and Bay Street Pumping Station.

14



Figure 6. Pump arrangement in Bay Street Station.

15



Figure 7.

24 inch trunk sewer discharging to
Bay Street pumping station. Pumps
are protected by a hand-raked

bar screen.

16



Figure 8. Combined sewage pumping
station viewed from pond.

Figure 9. Combined sewage pumping station
and pond drain structure.

17



Figure 10. Pond drain structure and recording
rain gage.

18



L&

Figure 11.

Figure 12.

Pond overflow structure with
emergency bypass gates.

Pond overflow structure at high
river stage.

19




[
wn
>
L-4
m
RIVER _J \_ ST,

NITARY PUMPING
SANTARILRUMPING 2
/°°.ﬂ 3 DIVERSION STRUCTURE
/ <- o
18" OUTLET ~— &’

/1;{ /“' BUILDING

| J
_ / ﬁ | le—54" INLET

ouT ET alk

STRUCTURE Fi!] . \.
. STORM WATER VEHICLE GATE
~—— PUMPING

STATION

{

OVERFLOW
STRUCTURE

TOP OF BERM ~ DOUBLE
WALL " VEHICLE GATE

) CHAIN LINK
T FENCE

N

FIGURE ~13—-
DETENSION BASIN PLAN



Figure 14. Detention basin during high
river stage.

Figure 15. View of pond in winter showing
proximity of business district.

21



The design of additions to the wastewater treatment plant was
being done at the same time as the design of the detention basin.
These additions provided for secondary treatment.

The wastewater treatment plant is an activated sludge plant
capable of being operated as conventional activated sludge,
contact stabilization or step aeration. The plant is designed
for an average DWF of 3.2 MGD for waste with characteristics
of 320 mg/L (8,500 pounds) BODg and 280 mg/L (7,500 pounds)
suspended solids. The maximum flow that can be taken through
the plant is 14.11 MGD or 9,800 gpm which is the capacity of
the intercepting sewers entering the plant.

The four aeration tanks were designed on the basis of 50 pounds
of 5 day BOD per day per 1,000 cubic feet of volume. The two
final settling tanks are 65 feet diameter peripheral feed tanks
sized on the basis of 3.2 MGD average DWF plus 4,000 gpm of
combined wastewater from the retention pond.

The final tanks were increased in size from a diameter of 45

feet to 65 feet because the greater length of time at high

flows (9 MGD for over 14 hours) would tend to flush the activated
sludge out of the smaller tanks. Normally, the peak intercepting
sewer flow (14 MGD) would occur for only a short period of time
and this would not adversely affect the plant.

The construction of the project was divided into four divisions
identified as A, B, C and D. Division A was the construction
of the detention pond, including grading, paving, riprap, fence
and landscaping; Division B was the construction of the
combined wastewater pumping station, detention pond structures,
piping and Bay Street pump station modifications; Division C
was the construction of the combined relief sewer and some
separate sewers; Division D was the electrical work on the
project.

The final contract amounts were as follows:

DIVISION A $ 59,818.07
DIVISION B $158,386.74
DIVISION C $222,937.73
DIVISION D $ 21,146.59
SUB-TOTAL $462,289.13
TREATMENT PLANT EXPANSION $117.,420.00
(Attributable to Demonstration Project)
ENGINEERING $ 28,857.99
LAND $§ 1,500.00
TOTAL PROJECT COST $610,067.12

22



€2

CHLORINE CONTACT

MECHANICALLY RAKED FLOCCULATION TANK
BAR SCREEN TANK
PRIMARY SETTLING FINAL SELTLING
GRIT REMOVAL FLOW METER / TANKS 1" F ¥ /
CHAMBER J - AERATION >
I TANKS
X1 il ] i !
RAW SEWAGE FROM o { WASTE SLUDGE {.e— RETURN ACTIVATED ‘
COLLECTION SYSTEM ES | RETURN / SLUDGE :
I E L - " il o .—14
1 2 =) — —— s e e o = e e S RETURN ACTIVATED
X _RAW SLUDGE — SLUDGE
RAW SEWAGE TO DIGESTERS 1
'L PUMPS l
* . * ool » —— -~ -‘—.-———---—‘. D'GESTER -J
SUPERNATANT RETURN #~ Y
TO TREATMENT PROCESS
e e e, e e o s S e il . s e e el Wt TREATED EFFLUENT
DIGESTED SLUDGE
\TO DRYING BEDS TO RIVER N
& DISPOSAL
FIGURE —i6—

WASTE WATER TREATMENT PLANT — FLOW DIAGRAM



Project construction began in October of 1967 and was completed
and accepted by the City in March of 1969.

No unusual construction problems were encountered. The pond

paving subcontractor experienced no difficulty in paving the
slopes of the pond sites.

24



SECTION V

EVALUATION PLAN

For a meaningful evaluation of the storage pond as a method
of controlling combined sewage overflows, a considerable
amount of information was required. Equipment was installed
at the pond site in order to provide the following data:

Rainfall - Time Rate and Total
Discharge to Pond - Time Rate

- Volume

- Characteristics
Overflow from Pond to
River - Time Rate

- Volume

- Characteristics

The rainfall was measured by a Belfort Instrument Company Catalog
No. 5-780 Universal Recording Rain Gage with 4.8 inch capacity
(dual traverse) and six hour time scale charts. The rain gage
was located on the top of the pond drain structure.

The overflow from the Bay Street station diversion structure to
the pond was measured by a Palmer-Bowlus flume installed in a 78
inch reinforced concrete pipe. The flume was designed as outlined
by Wells and Gotaas (1), fabricated of steel pipe, and installed
in the pipe as it was laid. The space between the flume and pipe
was grouted.

A tee section manhole just upstream of the flume area was used for
access to measure the head on the flume. A scow float was installed
in the pipe and a Stevens Type A 35 water-level recorder was
installed at the ground surface to measure the water level. A
rating curve for the flume was calculated as outlined by Ludwig

& Ludwig (2). The water level was measured and the rating curve
was used to develop the hydrograph rather than a direct flow
measurement in gpm or cfs because of the wide range of flows
expected (0 to 75,000 gpm). The chart time scale was 28.8 inches
per day and the gage scale was 1.6 (1 foot on the chart equals

6 feet of level fluctuation.)

The discharge to the pond was sampled in the wet well of the
combined wastewater pumping station by a SERCO automatic sampler
which took a discrete sample every five minutes for two hours.

The sampler was equipped with an automatic float starter activated
by a rising water level in the wet well of the combined wastewater
pumping station.

25



The overflow from the pond to the river was measured by a
22 foot long sharp crested weir located in the overflow
structure. The weir head was measured by a Stevens Type
A-35 water-level recorder with a cylindrical float. The
chart time scale was 9.6 inches per day and the gage scale
was 1:6.

The overflow to the river was sampled by a SERCO automatic
sampler located at the overflow structure. A discrete sample
was taken every sixty minutes during overflows for up to
twenty-four hours. This sampler also was equipped with an
automatic float starter activated by rising pond level.

The dissolved oxygen readings were taken with a Weston
& Stack Dissolved Oxygen Analyzer Model 300 B with agitator
probe.

In May of 1970, at the suggestion of the Demonstration
Project Review Committee, a sampler was installed in the
pond drain structure. The samples were taken from the
pond drain line at 10 minute intervals and composited
automatically in equal volumes.

All samples were analyzed for five day BOD, suspended
solids, volatile suspended solids, settleable solids, and
fecal and total coliform organisms. The analyses were
performed at the wastewater treatment plant laboratory
which is certified by the State of Wisconsin Department of
Natural Resources. All procedures were taken from Standard
Methods for the Examination of Water and Wastewater (3).

It was found that the sample volumes for the settleable
solids determinations were often tco small for the standard
Imhoff cone test. Therefore, an alternative technique was
used in which the samples were allowed to settle for an
hour, and suspended solids were determined on the super-
natant. Settleable solids were obtained by subtracting

the supernatant suspended solids from the total suspended
solids concentration. Results were then reported as mg/L
rather than the usual ml/L. The major disadvantage to this
procedure was that most of the floatable solid material

was included in the results as settleable solids. The

data could thus be more correctly labeled as settleable
plus floatable solids.

The membrane filter technique was used in determining the
most Probable number of coliform organisms.

26



Figure 17. Rain gage at pond site.

27



Figure 18.

Palmer-Bowlus flume and
scow float used to measure
combined sewage discharge.

28



Figure 19. Enclosure for liquid level
recorder above tee section manhole.

29



Figure 20. Liquid level strip chart
recorder.

30



Figure 21. SERCO sampler in wet well
of combined sewage pumping
station.

31



Figure 22. Sampling apparatus at upper level
of combined sewage pumping station.

32



Figure 23. Automatic sampler at pond
drain structure.

33



The volume discharged into the pond during each overflow was
determined from the recorded head on the Palmer-Bowlus flume.
In the computations, the rating curve for the flume was
approximated by four linear sections. The liquid level data
could then be converted directly into flow data. BODg; and